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CLIENT: ROSCO LABORATORIES, INC.
1120 N. Citrus Avenue
Hollywood, CA 20038

SUBJECT: CRITICAL RADIANT FLUX OF FLOOR COVERING SYSTEMS
REFERENCES: 1 Qur cenfirmation to the Ciient dated August 13, 1587

2. Testing conducted on August 20, 1997

|

Testing authonzed by Barn Brown
Test samples recaived on August 11, 1897
Ciient's Purcnase Order No. 87111.

on I

SAMPLE |D: Tne Client submitted ana :dentified the samgle as.

Performance Floor covering material

| TEST
PROCEDURE: Tne submitted sampie was testec for flammapiiity 0 accoraance with the
nrocedures outlined in ASTM E848-95a, "Standard Test Methea for Cntica.
Radiant Flux of Floor Covenng Systems Using a Radiant Heat Energy
Source” The feregeing test procedure is comparatie 1© NFPA No 253
‘ ;QEPA@,EY: SIGNED FOR COMFANY BY:

Brian Ortega Michael S
Test Technician/gb M
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| PREPARATION
' AND CONDITIONING: The samgpie was cut into three sections 10" wide by 42" long anc

adherec to A" incrganic reinforced cement beard with Rosco
Adhesive Na. 5C0

Prior to clamping the flcor covenng system in the maunting frame
the specimens were conditioned at 21 = 3°C and a relauve humidity
of 50 £ 5% and allowed to reach meisture equilibnum.

TEST PROCEDURE: The test chamber was pre-heatec for ene ncur and tne radiant pane!
black body (emperature vertfied to te within 3°C cf tne temperature
established dunng caiibration. The pilot burmer was ignited and tne
speciman nserted into the champer After a five minute pre-heat
the pilct bumer flame was placed in contact with the sgcecimen for
five minutes, then remeved. The test was ccnunued until all laming
ceased. The distance bumeg was measureg and converted ¢
Crtical Raciant Heat Fiux at flame aut
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TEST RESULTS: Sample: Performance floor covering material

Specimen Burn Distance Critical Radiant Heat
Number Centimeters _Flux, Watem®

27.0
26.0

240
Average 257

OO
b
W0 O

o
~
@

K D) =
~d

OBSERVATIONS: Macderate cnarmng and smoke avolution was notec
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REQUIREMENTS:

The 1988 Edition of the NFPA "Life Safety Cade" provices the
following ciassification for reguiating intencr floenng materials n
specified cccupancies’

CLASS | - Includes matenals which have a minimum
Cntical Radiant Flux of 0.45 watts/em?.

CLASS |l - Incluges matenals which have a minimum
Critical Ragiant Flux of 0.22 wans/cm?

Exampies of the requirements for apphicatien of intaner floaring
materal in exits ana comdors for specifiec cccucancies are listea
oelow

Health Care Conters
Class | in new faciities and fer newly instailea flacring materials s
existing faciities

Child Care C
Class | or Il in coth new and existing faciities

Hotal i

Ciass | or il in both new and existing fac:ities

Apanments

Class | or |1 in 2¢th new and existing faciiues
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